For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

For Serial Nos.
540,000 & Higher

Allke

MFG. CO. INC.

PARTS MANUAL

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Model No. and Spec. No. (Code)
(Included in Literature Pack)

or Fill in Below
Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 103-9183

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as
requested by dealer, same day, overnight UPS

2o
Distributor bills dealer for part and freight charges where ®
applicable. EXMAHK PAHTS Pl.US

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (6)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply - The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only
in the contiguous 48 United States. UPS has initiated a Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

1-
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
44” and 48" DeCK GroUp ......ovevvvvieeeiieeeeiie e e e 3-4
YA B =Tt [ €1 (o 11 o I 5-6
DTor= LI €] 0] | o I 21-22
Electrical Diagram(S) ......ccooveveeiiiiiiiiiieeeiiieeeeiieeeeeeann 23-24
Electrical Group .........ooveviiiiiiiic e 19-20
Electrical Logic Schematic(S).......cccoovvvvvviveiiiiniiiennnnnn. 25-26
ENGINE GroUP .oovviiiiic e 17-18
Front Frame GroUP ......ooovuviiiiiiiieee e 7-8
U I ] (0] U o 11
HydrauliC GroUp .....ocuviviieiieeeeie e 15-16
Main Frame GroUP.......cccuoveiiiiiieeiii e ee e 9-10
Motion Control GrOUP ....c.uuveveiiiieieiiie e 12
Park Brake Group ........cccooeviiiiiiiiiiieee e 13-14
_2-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

44" and 48" DECK GROUP

-3-

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 3296-29 Nut, Nyloc 5/16-18 .......c.eeevviieeiiiiieninee. 38 | 1-402106-01 Chute WIdmt, Discharge...........c.ccccuuee. 1
2 | 3256-3 Washer, 5/16 Std Flat 39 | 1-632199-01 Pin Widmt, Deck Strut ...........ccccceernenne.
3 | 103-2970-01 Shield, Belt ................. 40 | 103-1081 Strut Widmt, Assembly
4 | 32128-20 Nut, Whizlock 5/16-18 41 | 322-3 Screw, 5/16-18 X 3/4......cccovvvvveriiireenn
5 | 1-800017 Bolt, 5/16 X 3 1/4 Tap..c.cvvcvereiieienieenns 2 42 | 3219-6 NUE, 5/8-18 ..o 2
6 | 3290-357 Nut, Whizlock 3/8-16...........ccccevcuveennnen. 3 43 | 1-633029 Spherical Rod End...........ccccoviviiinineens 2
7 | 3256-24 Washer, 3/8 SAE Flat ..........cccceeverninne 2 44 | 3253-8 Washer, Lock 5/8 ........ccccovvieiiiiiicnens 2
8 | 1-613098 Pulley, Idler ..o, 2 45 | 3217-11 NUt, 5/8-11....cciiiiiiiiiiiiiieeeee e 2
9 | 1-413113 Bushing, Idler.........ccccooviiiiinien 2 46 | 1-522480-01 Baffle, Discharge ........cccccooveeeviieeeniinnenne 1
10 | 323-11 Screw, 3/8-19 X2 1/4 ....ccovvvvveiiinenee, 1 47 | 1-800344 Screw, 5/8-11 X 6...ccvevveecreenieeienee 2
11 | 323-6 Screw, 3/8-16 X 1..coceveeviieeiiieeeiiieee 1 48 | 302-19 Zerk, 1/4-18 Straight..........cccocoeeeviineens 5
12 | 98-5975 Washer, Disc Spring 3/8 .........ccccceeveene 8 49 | 103-1072-01 Strut WIAdMt .....oovviiiiieiiieeiiieeeieeeieeee 2
13 | 103-5668 Plate, Belt Guide...........ccoocveeinieeeniiieens 1 504 | 1-654550 Deck Complete Service (44”)..........c...... 1
14 | 1-653190 SPACET ..ot 1 1-654551 Deck Complete Service (48”)................. 1
15 | 1-413099 Pulley, Idler ..., 1 51% | 3217-46 Nut, 3/4-16 Heavy.........ccccevvveeiiineennnn
16 | 1-413308 Belt, Deck Drive (48").. w1 52 | 103-2802 Washer, Disc Spring 3/4...

1-413093 Belt, Deck Drive (44”)......cccccoeeviveeniinenn. 1 53% | 1-653099 Sheave, Blade Drive (44")......cccccoveveens
17 | 3296-39 Nut, Nyloc 3/8-16.......cccvveeriieeiieieniee. 19 * | 1-413424 Sheave, Blade Drive (48").......ccccceeuveenne 3
18 | 1-603401 SPACET ..ot 1 54 | 323-7 Screw, 3/8-16 X 1 L/ ....ccooveiiiiiieiiieans
19 | 106-7159 OTING. e 2 55% | 103-1330 Guard, Bearing TOp ......ccocveeriieeeiiieenns
20 | 103-3330 Spring, Extension........ w1 56% | 103-8280 Housing W/Bearings
21 | 321-1 Screw, 1/4-20 X 3/8 (48")...ccevcvveeiieiennnn 4 57 | 103-2535 Spacer, Guard Bottom

321-1 Screw,1/4-20 X 3/8 (44”)c..vevvvveiiiiiie 2 58x0| 103-9071 Kit, SPINdIe ....covveeiiiiiiiiiecec 3

22H | 103-5698 Kit, Idler Arm W/Bearings ............ccc...... 1 59 | 1-807268 Key, Machine........ccccccoviiiniiiiiiiie, 3
23 | 103-3504 Bearing, Spherical...........cccocveeiiiiennen. 2 60 | 103-6400 Blade, Notched (44").......ccccovvvivenineennn. 3
24 | 103-1898 Screw, 7/16-14 X 1 5/8 ......ooovvvvivieiennn 8 103-6385 Blade, Low Lift (44”)...cccovveriiiicieeee, 3
25 | 32128-37 Nut, Whizlock 7/16-14.........cccccovcuveennnen. 16 + | 103-6390 Blade, Mulching (44”)......ccccoccvviveninnenen. 3
26 | 1-633447 Chain, Deck Lift ......ccceeviieiiiiiiiiieeee, 4 103-6380 Blade, Solid (44)......ccovvviiiiiiecieene 3
27 | 1-651312 Deck Widmt (1-652311-01) 103-6395 Blade, Extreme (44”)........cccocvviinnnnn. 3

W/Decals (48")...ccceuiiiiiiiiaeeeiiiieeeeee e 1 103-6401 Blade, Notched (48”).......c.cccoveveveeveuenne. 3

1-654175 Deck Widmt (1-652124-01) 103-6386 Blade, Low Lift (48")........ccoovviiniiinn 3
W/DeCalS (44”)..ccceeiiiiiiiiee e 1 4+ | 103-6391 Blade, Mulching (48”).........cc.cccoveveueee... 3

28 | 323-39 Screw, 3/8-16 X 5.ccocvvveiiiiieiieeeieee 1 103-6381 Blade, Solid (487)......ccocvviviiienrieieeine 3
29 | 323-13 Screw, 3/8-16 x 2 3/4 ......... 2 103-6396 Blade, Extreme (48")......ccccevvvvvirvennennnnn. 3
30 | 32128-33 Nut, Whizlock 1/4-20 (48”) .....ccccovvevuneen. 4 61 | 1-513435 Washer, Disc Spring 1/2.........c.cccoeveene 3
32128-33 Nut, Whizlock 1/4-20 (44”) .....ccvvvvenenen. 2 62 | 3213-5 Screw, 1/2-20 X 2..cccvevveeeeieeceeeeee 3

31 | 1-543963 Bumper, Rubber...........ccccoiiiiiiin, 1 63 | 103-9079 Cutter Housing Complete (44”) .............. 3
32 | 322-2 Screw, 5/16-18 X 5/8 .....c.eevvviveiiiiiennn 2 103-9081 Cutter Housing Complete (48”) .............. 3

33% | 98-5961 Screw, 3/8-16 x 4 Gr 8 (Type A)............. 3 64 | 103-3505 Seal, Double, Lip ...ccoooieeiiiiiiiieiiiees 1
® | 3211-46 Screw, HH 3/8-24 x 2 Gr8 (Type B)........ 3 65 | 103-2916 Guard, TOP ..eoceeeeeeienre e 1

34% | 1-603602 Axle, Anti-Scalp Roller (Type A) 66 | 103-3506 Seal, Single Lip....ccccoooieiiiiiiiieiices 1
% | 103-5364 Axle, Anti-Scalp Roller (Type B) 67 | 32120-10 Ring, Retaining .........ccocoveeiieeiniecenen. 2

35+ | 1-603299 Roller, Anti-Scalp .......ccccoveeriieeiiiieennen. 68% | 3290-357 Nut, Whizlock 3/8-16 (Type A)............... 5
36 | 1-373034 Washer, SWIVel..........cccoeeeviiecicieecene. 3 ® | 3296-39 Nut, Nyloc 3/8-16 (Type B) ......ccccvveenneee. 5
37 | 322-5 Screw, 5/16-18 X L....ceevveveeiiieeeiieeeee 2 69 | 103-3037 Bushing, Splined...........c.cccooveviiiiennn. 3

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

4+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/IN MK443Q(44"), MK483Q(48").

*  Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

% Unit may have been built with Type A or Type B anti scalp axles. Reference page 4 to determine which axles are
installed on the unit.

+ Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

B Idler arm assembly also includes items #12 & #17.

€ Includes all items shown plus decals.

*  Use Pro-Lock, Nut Type (P/N 1-840022, .5 ml tube) on nut item #51.

O Kitincludes items #51, #52, #59, #61, #62 & #69.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

44" and 48" DECK GROUP

s | 13
% 22

| —Install open end
of seal outward

Torque to
140-145 ftlbs 51—
52—

Torque to
55-60 ftdbs

-4-

WWW.mymowerparts.com

| 50




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

52" DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 3296-29 Nut, Nyloc 5/16-18 .......coeevviieeiiinieninee. 37 | 322-5 Screw, 5/16-18 X L...ceeeeviiieeniiieeiiieens 2
2 | 3256-3 Washer, 5/16 Std Flat 38 | 1-652375-01 Chute WIdmt, Discharge...........c.ccccuue... 1
3 | 103-2970-01 Shield, Belt ................. 39 | 1-632199-01 Pin Wldmt, Deck Strut .........

4 | 32128-20 Nut, Whizlock 5/16-18 40 | 103-1081 Strut Widmt, Assembly

5 | 1-800017 Bolt, 5/16 X 3 1/4 Tap...cccceevveeerieeeeinenn 2 41 | 322-3 Screw, 5/16-18 X 3/4.....coocvveiiiiieeiiieens 2
6 | 3290-357 Nut, Whizlock 3/8-16...........cccecvvvivernnnns 3 42 | 3219-6 Nut, 5/8-18 ....ooiieirriiieeeeeeeeee e 2
7 | 3256-24 Washer, 3/8 SAE Flat ..........ccocceeeiineenne 2 43 | 1-633029 Spherical Rod End...........ccccovivieiiineens
8 | 1-613098 Pulley, Idler.... 44 | 3253-8 Washer, Lock 5/8 ...

9 | 1-413113 Bushing, Idler.........ccccooviiiniincen 45 | 3217-11 NUt, 5/8-11....cciiiiiiiiiiiiiiieeeee e
10 | 323-11 Screw, 3/8-19 X 2 1/4 ..cccvveiiiieiee 1 46 | 1-602913-01 Baffle, Discharge ........cccccooveeeviieeniinnenne 1
11 | 323-6 Screw, 3/8-16 X L..cccevvveceeiiieiieneeee 1 47 | 1-800344 Screw, 5/8-11 X 6...cccvevvevcreenieeieeeeee 2
12 | 98-5975 Washer, Disc Spring 3/8 .........cccccevuneenne 10 48 | 302-19 Zerk, 1/4-18 Straight..........cccocoeeeeiieeens 5
13 | 103-5668 Plate, Belt Guide...........cccocvvveirivveneenn 1 49 | 103-1072-01 Strut WIdmMt ......ocovveriiriiiieneeeereeen 2
14 | 1-653190 SPACET ...t 1 504 | 1-654552 Deck Complete Service ..........ccoccuveenne. 1
15 | 1-413099 Pulley, Idler ..., 1 51% | 3217-46 Nut, 3/4-16 Heavy.........ccccevveeeiiincennnn 3
16 | 1-653368 Belt, Deck Drive .........ccccceevviieiiiieeninenn 1 52 | 103-2802 Washer, Disc Spring 3/4.......ccccoceevunen. 3
17 | 3296-39 Nut, Nyloc 3/8-16.......cccvveeriieeiieieniee. 19 53% | 1-653386 Sheave, Blade Drive ...........ccocceeevieeens 3
18 | 103-3504 Bearing, Spherical............ccocoeeiiiiiennnen. 2 54 | 323-7 Screw, 3/8-16 X 1 L/4....coouveiiiiiieiiieens 18
19 | 1-603401 SPACET ..ttt 1 55% | 103-1330 Guard, Bearing TOp ......ccocoveeviieeeiiieenns 3
20 | 103-3330 Spring, EXtENSION.........cccoceviieiiiiieene, 56 | 103-9077 Cutter Housing Complete..........ccccueeennee 3
21 | 321-1 Screw, 1/4-20 x 3/8 57 | 103-2535 Spacer, Guard Bottom

22H | 103-5698 Kit, Idler Arm W/Bearings 58x0| 103-9071 Kit, SPINdIe ....covveeiiiiiiiiiecec
23 | 106-7159 OTING. e 2 59 | 1-807268 Key, Machine..........cccoovvvveiicniciecnne 3
24 | 103-1898 Screw, 7/16-14 X 1 5/8 ......ooovvvviiiiiennn, 8 60 | 103-6402 Blade, Notched
25 | 32128-37 Nut, Whizlock 7/16-14.........cccccovcuveennnen. 16 103-6387 Blade, LOW Lift......ccocovvrieiiriiiiiiciene
26 | 1-633447 Chain, Deck Lift .....cccevevveieeiiieiiesieeeen, 4 + | 103-6392 Blade, Mulching
27 | 1-654478 Deck Wldmt (1-652418-01) W/Decals...1 103-6382 Blade, Solid .........cccoeevviiiiiieeee
28 | 323-39 Screw, 3/8-16 X 5.ccocvvveiiiiieiieeeieee 1 103-6397 Blade, EXtreme ........cccccvviveiieniiiieene 3
29 | 323-13 Screw, 3/8-16 X 2 3/4 ..cccvvveiiiieiiee 2 61 | 1-513435 Washer, Disc Spring 1/2.........c.cccoeveene 3
30 | 32128-33 Nut, Whizlock 1/4-20..........ccccevevieninnnen. 4 62 | 3213-5 Screw, 1/2-20 X 2..cccvevveeeeieeceeeeee 3
31 | 1-543963 Bumper, Rubber.........cccccoiiiiiiii, 2 63% | 103-8280 Housing W/Bearings..........c.cccoevevvrennee. 3
32 | 322-2 Screw, 5/16-18 X 5/8 .....c.eevvvieeiiiiienninn 3 64 | 103-3505 Seal, Double, Lip ..c..ccoverievniiieiiciee 1

33% | 98-5961 Screw, 3/8-16 x 4 Gr 8 (Type A)............. 5 65 | 103-2916 Guard, TOP ..eocveeeeeienre e
®x | 3211-46 Screw, HH 3/8-24 x 2 Gr8 (Type B)........ 5 66 | 103-3506 Seal, Single Lip

34% | 1-603602 Axle, Anti-Scalp Roller (Type A)............. 5 67 | 32120-10 Ring, Retaining
® | 103-5364 Axle, Anti-Scalp Roller (Type B)............. 5 68% | 3290-357 Nut, Whizlock 3/8-16 (Type A)............... 5

354 | 1-603299 Roller, Anti-Scalp .......ccccoeeviieeiiiieennen. 5 ®x | 3296-39 Nut, Nyloc 3/8-16 (Type B) ......ccccecvrnee. 5
36 | 1-373034 Washer, SWIvel ........cccocoeeviiiiiiieeinen. 5 69 | 103-3037 Bushing, Splined...........c.cccooveviiiiennne 3

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
4+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523Q(52").
*  Apply Mobil HTS grease (or a food-grade anti-sieze) between the spindles & bearings and spindles & sheaves and

under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

% Unit may have been built with Type A or Type B anti scalp axles. Reference page 6 to determine which axles are
installed on the unit.

+

ax el

-5-

WWW.mymowerparts.com

Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.
Idler arm assembly also includes items #12 & #17.
Includes all items shown plus decals.

Use Pro-Lock, Nut Type (P/N 1-840022, .5 ml tube) on nut item #51.
Kit includes items #51, #52, #59, #61, #62 & #69.




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

52" DECK GROUP

22

6
8 ?/ 7 —t LT U/65

8 - ! Install open end
2 y N 15 ‘ @/66 L of seal outward

ERAS ) S

I | ¢

d :
‘ ‘ 8

Torque to
140145 ftbs 51—@

@—61

62
Torque to
55-60 ft-Ibs

WWW.mymowerparts.com

50



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
*  Use Pro-Lock, Nut Type (P/N 1-840022, .5 ml tube) on spacer nut.

*

Includes frame weldment plus items #22 #23,#63 (item #63 not included with 103-3831), #40, #45, #59 and #68.

<> Standard on 48" and 52" units. Optional on 44" units (Deck lift assist kit P/N 103-1675).

*

Includes hitch pin plus hairpin, item #60.

-7-

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-2081 Asm, Lever W/Grip (103-2078-03) ......... 1 34 | 1-633585 Bearing Cone........cccceevviiiiiiiiiniicee, 4
2 1-633295 Grip, Lift LEVEr ..., 1 35 | 3274-18 Screw, Socket Head 5/16-18 x 1 1/4...... 2
3 | 103-3718-03 Arm WIidmt, Deck Lift..........cccocveeviineens 1 36 | 103-2768 Guard, Seal .......cccccevviiiiiiiiiie 4
4 | 1-633325 Spring, COMPression .........ccocvveeeevveennns 1 37 | 325-36 Screw, 1/2-13 X 7 1/2....ccoviiiiiiiiiinicns 2
5 | 3256-24 Washer, 3/8 SAE .......ccocovviiiiniiicen 1 38 | 1-632511-01 Caster WIdmt..........ccocvveeiiiiiiniieenineene 2
6 | 3296-39 Nut, NyloC 3/8-16 ......cccceeevviiiiiiiieien. 4 39 | 3296-45 Nut, Nyloc 1/2-13 (Light Thin) ................ 2
7 1-633068 Arm, Deck Lift..........oooeeiiiiiiie 2 40 | 1-543511 Seal, Grease.........ccccceeeeeeeiiii 2
8 | 1-633553 Pad, Anti-SKid ........ccccovviiiiiiiiiiieen 1 41 | 3218-2 Nut, Jam 5/16.......cccevviiiiiiiiiieieene 2
9 106-6572 Pad, AntisKid...........evvveeeverereiiieierenerenenens 2 42 | 103-3785 Asm, Caster Wheel ........cccccvvvvvvvvvvennnn. 2
10 | 323-9 Screw, 3/8-16 X 1 3/4 ....ccoovviiiiiiie 1 43 | 1-633508 Washer, Spring Disk ..........ccccoeveennnnen. 6
11 | 1-653230-01 Plate, Deck Lift.........ccccceviiiiiniiiiniiienns 1 44 | 3296-51 Nut, NyloC 3/4-10.......ccovciiiriiiiniiiennn. 2
12 | 323-13 Screw, 3/8-16 X 2 3/4 ....ccvvvvviiieiiie 1 45 | 103-4882 Cap, Grease........cccceeeeiiiiiiiincc e, 2
13 | 1-633082 Bushing, Lift Lever ........c..ccocvveiiineennnnn. 1 46 | 103-5624 Asm, Floorpan Liftout (103-5315-01)

14 | 1-652235-01 Plate Widmt, Deck Lift..........cccccocvveenne. 1 W/Pad & Decals .........c.cccoveeiiiieiieinnns 1
15 | 3290-357 Nut, Whizlock 3/8-16...........cccccevuveennnnn. 15 47 | 103-1918 BUSHING ..o 2

16 | 1-633097 Hitch Pin W/Lanyard .............cccocveennnen. 1 48 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 ................... 2
17 | 323-6 Screw, 3/8-16 X 1..cocvveeviiiiiiieeeiiee 1 49 | 32128-20 Nut, Whizlock 5/16-18 ..........ccccoevveennn. 8
18 | 1-413088 Bushing, Lift Lever ........c..ccocvveiiineennnnn. 1 50 | 323-29 Screw, Cap 3/8-16 X 1.38 .......cccccvvveennnn 2

19% | 103-3831 Asm, Front Frame (44”) .....cccccceeevviinennn. 1 51 | 322-3 Screw, 5/16-18 X 3/4...ccovvveeeieeeeeien, 6
* | 103-3832 Asm, Front Frame (48”) ......ccccceeevviuneenn. 1 52 | 3256-3 Washer, 5/16 SAE Flat.........ccccccceeenee 4
* | 103-3833 Asm, Front Frame (52”) ..........cccoevcieene 1 53 | 98-5975 Washer, 3/8 Disc Spring..........ccccoeueene 12
20 | 32151-103 E-RiNG (44”) ..o 7 54 | 3256-27 Washer, 5/8 SAE Flat...........cccocveevnnnne 2

32151-103 E-Ring (48"&52")......ccovviiiiiiiiiiiiiieien 6 55 | 103-5623 Asm, Flrpan Front (103-5314-01)
21 | 3256-29 Washer, 7/8 SAE Flat (44”).........c.c........ 6 WIDECAL......coiiiiiiiiiinic 1

3256-29 Washer, 7/8 SAE Flat(48"&52") ............. 7 56 | 323-7 Screw, 3/8-16 X 1 1/4....ccocvvviiiiiiiiecns 12
22 | 1-652013-01 Shaft Wid, Deck Lift LH.............cccceeene 1 57 | 103-1982 Bushing, SPring ........cccevvevieineenicnniens 4
23 | 1-652014-01 Shaft Wid, Deck Lift RH (44")................. 1 58 | 99-3870-01  Bracket, Floorpan ...........cccocvevvvveennnen. 2
< | 103-1674-01 Shaft WId, Deck Lift RH(48"&52") .......... 1 59 | 1-811010 PlUG oo 2
24 | 302-19 Zerk, 1/4-28 Straight .........ccccoocveeevciieenns 5 60 | 1-806005 Hairpin, Cotter .........ccccovviiiriiiiiiiienne. 1
25 | 3217-11 Nut, 5/8-11 Regular..........ccccceevevveennneen. 8 61 | 323-8 Screw, 3/8-16 X 1 1/2....ccocovviiiiiieiiiicns 1
26 | 1-633441 Swivel, Deck Mount ............cccoovcveeninnen. 4 62 | 103-1987 Asm, Deck Lift Spring.........ccccoeevveennneen. 2
27 | 3218-6 Jam Nut, 5/8-11 .....cccociiiiiiiiiiiiciieee 4 63<-| 103-1673-01 WId, Foot Lift Assist Lever..................... 1
28 | 1-805517 Washer, 5/8 Std Flat............ccocceeevinenne 2 64 | 322-10 Screw, 5/16-18 X 2....ccocvveveeiieeiieeieen 1
29 | 1-653011 Rod, Deck Lift .......coovevviiieiiiiiiiiccen 2 65 | 1-803013 Nut, Torque 5/16-18..........ccocvveiiineennnnn. 1
30 | 1-653009 Spring, Deck Support.........ccccooviiiiienenn. 2 66 | 3296-39 Nut, Nyloc 3/8-16 (44”).....ccceeeiiiirieianannn. 1
31 | 103-3155 AXle, CaSter ......cocviiiiiieieiie e 2 67 | 1-543509 Bearing Cone, Tapered Roller ............... 4

32% | 103-3051 Spacer, NUt........ccccoeiiiiiiiiniieee 4 68 | 1-543508 Bearing Cup, Tapered Roller ................. 4
33 | 103-0063 Seal, Bearing .........ccccveevviieiiiiiiniiee 4




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

-8-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAINFRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1@ | 103-3524 Seat, Complete W/Armrests .................. 1 24 | 107-3154 Nut, Push 3/8-16........cccccceeviiieiiniiiennnn. 2
2 | 1-643255 Track, Seat (4" Adjust.) .......coovieeeiinnenne 1 25 | 107-3124 CliP e 2
103-8386 Spring, Seat Rail...... 26 | 1-653089-03 Bracket, Instrument Panel ..................... 1
3 | 1-543401 Spacer, Seat Track 27 | 3224 Screw, HH 5/16-18 X 7/8.........ccccevuveennns 2
4 | 103-0292 Cushion, Armrest (RH)..........ccccovcveennn. 1 28 | 1-513658
4+ | 103-0291 Cushion, Armrest (LH) . L 29 | 1-523420
5 | 103-3520 Cushion, Backrest...........cccooveviennrenn. 1 30 | 1-633859
6 | 103-3521 Cushion, Seat ........cccocvvvveeviieiieieeenen 1 31 | 322-2 Screw, 5/16-18 X 5/8.......ccccvvvvvriviiineenn
7 | 103-5961 Catch, Seat Latch .... w1 32 | 1-633396 Clip, Loom ......ccocouveennnns
8 | 323-39 Screw, 3/8-16 X 5..cvevviiceeceeen 2 33 | 3256-3 Washer, Flat Std 5/16
9 | 32128-20 Nut, Whizlock 5/16-18..........ccccceveveennnnne 16 34 | 103-0284 TaD oo 2
10 | 3296-29 Nut, Nyloc 5/16-18 ... ...5 35 | 322-7
11 | 103-1731 Rod, Seat Hold Up .......cccoviiiiiiiieen, 1 36 | 1-633349
12 | 322-5 Screw, 5/16-18 X 1....cocovvvvvviieiieireenenn 3 37 | 3231-22
13 | 103-7631 Asm, Mainframe(103-7626-03) 38 | 325-13
W/DeCalS .......uveeeiieiiiiiiiiie e 1 39 | 32128-23
14 | 32128-33 Nut, Nyloc 1/4-20 ......cccoviiiiiiiiiiiieiinenn 2 40 | 107-3155
15 | 242-50 Nut, Wheel 1/2-20.... ...8 41 | 106-0887
16 | 3296-39 Nut, Nyloc 3/8-16.......cccvveeriieiiiieiinenn 3 42 | 323-6 Screw, HH 3/8-16 x 1
17 | 103-3452 Asm, Console(103-2197-03) 43 | 3290-357 Nut, Whizlock 3/8-16 .........c.ccoernriininns 8
W/DECAIS ... 1 44 | 98-5795 Washer, Spring Disk 3/8..
18 | 103-4895 Panel, Instrument (103-4889-03) 45 | 103-4434
W/DeCalS .......uveeeiieiiiiiiiiie e 1 46 | 107-3083
19v¢ | FRPSL Kit, Rops LHP ............. L1 47 | 107-0075
20 | 322-3 Screw, 5/16 =18 X 3/4 .....ccccocvvvveirinen, 3 48 | 107-0076
21 | 103-2769 Wheel/Tire Assy (44"DeckK) ........cccueennee 2 49 | 323-20
103-2770 Wheel/Tire Assy(48"&52"Deck)... 2 50 | 3256-24 Washer, 3/8 SAE Flat... w1
1-653158 Wheel (44" DECK)....cccuvveeiuriiiiiieeiiieene 2 51 | 103-4423 Asm, Seat Frame ..........cccocoeevniieeninnnn. 1
1-653161 Wheel (48" & 52" Deck) ........cccoeeeruneenne 2 52 | 3212-4 Screw, HH 7/16-10 X 1....cveeeviieeeiiieenne 2
103-2771 Tire, 24 x9.5-12 4 Ply...... 53 | 3296-7 Nut, Nyloc 7/16-20 e 2
22 | 3256-23 Washer, Flat 5/16 SAE 54 | 103-4469 Asm, Seat Belt.........ccccooeriiiiiiiie 1
23+ | 103-4553 Asm, Rops Fold Pin.......c.cccccoviiininenns 2 55 | 103-8383 Bolt, Seat Cushion...........cccceevviiieennnnn. 5

Exmark black touch up spray paint — gloss black.

PO 4

Not Illustrated.
Includes ROPS fold pin plus hairpin item #40.
Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting

hardware, fold pivot and locking hardware, seat frame assembly item #51, catch item #7, and seat belt assembly

item #54.

Includes armrests, armrest adjuster hardware and seat back decal. Does not include seat belt or tracks.

-9-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MAINFRAME GROUP

-10-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FUEL GROUP

-11-

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303077 Clamp, Fuel Line.......ccccooouveiniiiiiiiieenns 6 15% | 103-4898 Asm, Tank Fuel (LH) .......coooeeviiiiinnen, 1
24 | Kohler Part No. 2405002 Fuel Filter................... 1 16% | 103-4897 Asm, Tank Fuel (RH).........cccccovvieennnnen. 1
Kawasaki Part No. 49019-7001 Fuel Filter............. 1 17 | 103-4896 Asm, Control Panel W/Decals ............... 1
3 | 1-543526 FUuel Line.....oooiiiiiiiieiiee e 2 18 | 1-513592 Knob, Red (Throttle) .........cccccevriiiennnnn. 1
4 | 103-0216 Fuel Line.....cooiiieiiieiieeeee e 1 19 | 1-513593 Knob, Black (Choke).........ccccceeiviiiennnn. 1
5 | 1-633347 Valve, FUel.......cccooeiiiiiiii e 1 20 | 103-4091 Cable, Throttle\Choke.............ccccecveeennne 1
6 | 103-3536 Cap, Fuel Tank .........c.cccooinnnnnns 2 21 | 1-633696 Cable, Choke (Kohler) ............ccccovueunn... 1
7V | 103-2605 Fitting,Fuel Bulkhead W/Strainer ........... 2 103-4091 Cable, Throttle\Choke (Kawasaki) ......... 1
103-2784 O-RING et 2 22 | 103-4964 Gage, FUEl.......cocooviiiiiiiiiiee 1
8 | 1-543296 Grommet, Fuel Line .........ccccooeeiiiineennns 2 23 | 95-8972 GrOMMEL ..o 1
9 | 322-3 Screw, 5/16-18 X 3/4 ...cccvvvviiieiiiiieen 5 248 | 32122-30 Screw, PTH #10-24 X 1/2.....ccccveevieenne 4
10 | 1-805005 Washer, LoCk 5/16.........ccccoevriueeenineenne 4 25 | 1-303435 Washer, Spring Disk 1/4...........cccccoueee. 4
11 | 3256-23 Washer, 5/16 SAE ..........ccocoueiinieeennnenn. 8 26 | 1-807513 Bolt, Carriage #10-24 X 1/2 ........cccccn.... 4
12 | 3296-47 Nut, Nyloc 5/16-18 .........oeevirierniiieninen. 4 27 | 3296-2 Nut, Nyloc #10-24 .......coccviiiiiiiiiicee 4
13 | 1-633349 Spring, Fuel TanK.........ccccceevvieeinieennn. 4 28 | 1-633396 Clip,Loom 5/8 ......vvieiiiiiiiiieieeee
14<-| 1-633023 Stud, Fuel Tank 29 | 32128-20 Nut,Whizlock 5/16-18
<> Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads going into tank.
4+ Refer to Engine Owner’s manual. (Fuel fliter Must be 15 Micron or smaller).
% Includes tank, cap, fitting, and studs. LH tank also includes fuel gauge.
V¥ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting.
B Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 | 103-3458 Handle 103-3327-03 W/Grip (RH)......... 20 | 103-3066 Link, Pump Control.....
* | 103-3457 Handle 103-3326-03 W/Grip (LH)........... 21 | 3290-357 Nut, Whizlock 3/8-16
2 | 1-633257 Grip, Motion Cntrl Handle....................... 2 22 | 103-4101 Pin, Damper Anchor .........cccccceeivieeennn. 2
3 | 323-6 Screw, 3/8-16 X L...ccovcveeceeiiieieeneeeeen 4 23 | 3256-23 Washer, 5/16 SAE .........ccccoeviiiiiennenns 4
4 | 98-5975 Washer, Disc Spring 3/8 .........ccccceeveene 4 24 | 32120-35 E-RiNG .eoeiiiiiiii e 2
5 | 103-0407 Arm, Control Shaft .........c.ccceviieeniiienns 2 25 | 103-4079 DaMPET...cciiieiiiie e 2
6 | 323-9 Screw, 3/8-16 X 1 3/4 ..cccvveeviiiieiiieen 6 26 | 1-403180 Screw, 5/16-18x1 1/4 Special ................ 4
7 | 103-4773 Bracket, Motion Cntrl (RH) ............cccc.... 1 27 | 1-633102 Bearing, Flanged ..........cccccovoieeviiennnen. 4
8 | 3296-39 Nut, Nyloc 3/8-16......cccvveeriiiiiiieiinenn 6 28 | 103-4774 Bracket, Motion Control(LH) .................. 1
9 | 3234 Screw, 3/8-16 X 3/4 ...cocvvvceeeieeieen 8 29 | 3256-2 Washer, 1/4........ccocovviiiieneieene e 2
10 | 32128-20 Nut, Whizlock 5/16-18.........ccccccevveennnnn. 12 30 | 3219-2 Nut, 5/16-24.......ooevieiiiiiieeeeeeeen 8
11e | 1-803022 Setscrew, 5/16 X 5/8 .......cccccvvvvevninnn. 2 31 | 3220-2 Nut, Jam 5/16-24 ........ccccccvvvvinriiieennne 2
12 | 103-3717 Arm, Pump Control ..........ccccevvieeeniinnenns 2 32 | 1-303105 YOKE oot
13 | 3256-3 Washer, 5/16 Std 33 | 1-808280 Pin, Clevis 5/16 x 1.....
14 | 1-633152 Ball Joint (LH) ...oooiieiiiieiiecen 34 | 3272-5 Pin, Cotter 3/32 x 1/2
15 | 322-6 Screw, 5/16-18 X 1 /4 .....oovvveeeiiieene 4 35 | 1-543017 Ball Joint (RH) ...oooiiiiiiiiiiiiceee 2
16 | 1-603737 Bolt, (Neutral Return) ..........ccccovcvveevineen. 2 36 | 1-323245 Spring, COMPression ..........ccocveeereeeennns 2
17 | 1-603807 Spring, (Neutral Return) ..........cccocceeeenee. 2 37 | 103-3060 Knob, Tracking .........ccccoveeviieiiniicennn. 1
18 | 1-603735 Bushing,Nylon(Revrse Ind.) .... 2 38 | 103-4326 Asm, Tracking
19 | 1-804524 Nut, 5/16-24 (LH) ...ooeeiiiiiiiiieiieceen 3 39 | 103-4327 Asm, Tracking

Exmark black touch up spray paint — gloss black.
*  Not lllustrated.
4 Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

-12-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-652073-03 Crank Wldmt, Brake............cccccvvvvernenns 1 * | 103-0353-03 Bracket, Brake 52"..........ccccevvviiiivernenns 2
2 | 3272-10 Pin, Cotter 1/8 X 3/4 ......ccvevieirieiiens 2 18 | 1-633144 Pin, Trunion ... 2
3 | 1-633131 YOKE oo 4 19 | 3256-4 Washer, 3/8 Std........cccccoveriveiiieriiinineenns 4
4 | 1-808285 Pin, Clevis 3/8 X L 1/8 ......c.cceevvveieninnn. 2 20 | 1-633454 Spring, Brake ROd ...........ccceviiiiiniiiens 2
5 | 3219-3 Nut, 3/8-24 ..o 8 21 | 3234 Screw, 3/8-16 X 3/4....cccoveveeiiiiieie 9
6 | 103-0356 ROd, Brake........cccoovveiiiiieiiieeiiceenn 2 22 | 103-4630 Asm, Lever (1-653074-03) W/Grip.......... 1
7 | 1-653068 Spacer (Long) 44"/48”" Deck .................. 4 23 | 1-633268 Grip, Brake Lever.........ccocvevviiieiiiiens 1
* | 1-653380 Spacer (Long) 52" DecK .........cccocuvvennnn 4 24 | 1-653069 Spacer(Short) 44"/48”" DeckK ................... 4
8 | 3257-42 Woodruff Key, 5/16 X 1 ....ccccvvvvvveeennnnn. 1 * | 1-653381 Spacer(Short) 52" DecK..........ccceevueeennns 4
9 | 325-13 Screw,1/2-13x3.25 G5(447&48")............. 8 25 | 3253-7 Washer, Lock 1/2 .......cccccovviviiiiiiennen, 8

1-800348 Screw, 1/2-13x4.25 G5 (527) .....ccvcvvnnee. 8 26 | 103-0131 Nut, Sg.Reg. 1/2-13UNC-2B................... 8
10 | 103-0355 Band, Brake........ccccceeiiiiiiiiiieiieceen 2 27 | 1-633102 Bearing, Flange .........ccccccevveiiiinennn. 4
11 | 103-0590 Hub & Drum W/Studs, Plated ................ 2 28 | 3290-357 Nut, Whizlock 3/8-16 .........c.cccevrvervrnnnen. 8

1-633926 Stud, Wheel ..., 8 29 | 103-3116 Shaft Wildmt, Brake .........cccoccevvienneennen. 1
12 | 1-809036 Nut, Slotted 1.00-20.........cccceeevveeeninnn. 2 30 | 1-653061 Linkage, Brake Handle ...............c.......... 1
13 | 1-806800 Pin, Cotter 9/64 x 1 1/2 .......ccccvvevennns 2 31 | 1481 Zerk, Grease........coceuvveieeneeiineenieenineenns 2
14 | 103-0374 Retainer, Brake Band..............c.ccccceunen. 2 32 | 98-5975 Washer, Disc Spring 3/8........cccccceevunen. 1
15 | 103-0384 SPACET ... 6 33 | 1-523157 Washer, Spacer..........ccccovveeenieeeiineene 2
16 | 322-9 Screw, 5/16-18 X 1.75 ....cvvevviiieiiiiees 6 34 | 32151-48 Ring, Retaining .........ccocoveeiiieiiniecene. 1
17 | 103-0352-03 Bracket, Brake 44”/48" ...........ccccocouvennnne. 2 35 | 103-2399 Pin, Spring CIevis ..........ccccovvieeiiinienn 2

Exmark black touch up spray paint — gloss black.
*  Not lllustrated.

-13-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

PARK BRAKE GROUP

-14-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

Exmark black touch up spray paint — gloss black.
V¥ Use only for operation below 32°F (0°C).
<> Use Pro-Lock, Nut Type (P/N 1-840022).

-15-

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-1947 Asm, Reservoir W/ Decal...........c.c.c....... 1 27 | 322-3 Screw, 5/16-18 X 3/4......cccovvvvveriiireenn, 1
2 | 103-1948 Cap, Hydraulic Reservoir ..........c.cccc...... 1 28 | 1-603991 Adapter, Straight (LH Wheel Motor)....... 2
3 | 103-1949 Gasket, Reservoir Cap..........ccceevvveennnne. 1 1-603919 B0SS O-RiNG ...vveiiiiiiiiiieeeeeeee e 1
4 | 321-6 Screw, 1/4-20 X 1.0 c.eeeeeviieiiiieeieee 2 1-603992 Flare O-RiNG ...ccoooviviiiiieiieeeiieceen 1
5 | 3256-22 Washer, Flat SAE 1/4 .........ccccevivirnene 2 29 | 3290-357 Nut, Whizlock 3/8-16 .........cccecvevvrennee. 6
6 | 103-3071-03 WId, Reservoir Stand...........ccccocvevveennen. 1 30 | 323-7 Screw, 3/8-16 X1 1/4 ...ccccvvvciiiienne 4
7 | 103-1801 Adapter, Straight ..........cccccceeiniieeniinenns 1 31 | 103-1940 Adapter, Straight LONG ........cccovveeernnen. 4

1-603921 B0SS O-RiNG ....ooveiiiieiiiieiieeeece e 1 1-603920 B0SS O-RiNG ...vveiiiiiiiiiieeeeeeee e 1
8 | 103-1912 Adapter, Straight ..........cccccceeiniieeniinenns 1 1-603992 Flare O-RiNG ...c..oovvivieiiiieiiiieeiieceeen 1
1-603921 B0SS O-RiNG ....ooveiiiieiiiieiieeeece e 1 32<>| 1-803050 Setscrew, .312-18 X .75 ...cccveveeiiiiiinen. 4
9 | 103-1716 Clamp, Hose (17/32) ...cccocevviieiiiiieenn 3 33 | 1-653156 Sheave, Pump Drive .........ccoocceeiiiieenns 2
10 | 103-1988 Clamp, Hose (11/16) .....ccccevvvveeiveeennnnn. 3 34 | 103-4480 Spring, EXteNsion ..........cccceeviieeiiiieenns 1
11 | 103-3077 Asm, Supply HOSE .....cooviiiiiiiiiiiieee 1 35 | 3296-39 Nut, Nyloc 3/8-16 ......ccccvveeriiiiiiiiiene 1
12 | 103-2889 Asm, Filter Head ............cccccoevnieeininenns 1 36 | 98-5975 Washer, DiSC SPring .........cccccvvvveennneen. 1
103-1912 Adapter, Straight..........cccocveeiiiieeniieenns 2 37 | 103-3505 Seal, Double, Lip ...ccoooveeiiiiiiiiiiiiiees 1
1-603921 O-RiNG .eeieiiiieeeieee e 1 38 | 103-5677 SPACET ....eeeiiiiie e 1
13 | 321-3 Screw, 1/4-20 X 5/8 .....covvveiiiiiiiiiiiee 2 39 | 103-5699 Arm, Idler W/ Bearings .........ccccceeevuneen. 1
14 | 322-5 Screw, 5/16-18 X 1 ...ooovevviiiierccreee, 1 40 | 3234-11 Screw, 3/8-16 x 1 Whizlock.................... 1
15 | 1-805004 Lockwasher...........ccooviviiinicniccis 2 41 | 302-40 Zerk, 90° 1/4-28.....cccovcviiiieiieieeee 1
16 | 1-513211 Element, Oil Filter .........ccccooveviiiiieninens 1 42 | 323-9 Screw, 3/8-16 X1 3/4......ccovvvveiiiienn, 1
V¥ | 1-523541 Element, Oil Filter (Winter) .................... 1 43 | 98-5961 Screw, 3/8-16 X 4 Gr 8.......oevviveeeiieeens 1
17 | 103-2930 Asm, Charge HOSE ........cccceevnieeeriinnene 1 44 | 3256-4 Washer, 3/8 Std Flat ...........cccoeveeeninen. 1
18 | 103-2357 Asm, Case Drain Hose ..........cccccocueeennne 1 45 | 106-7159 O-TING et 2
19 | 1-653187 Hose, RH Rear 44" & 48" ..........cccoee 1 46 | 32128-20 Nut, 5/16-18 Whizlock .........c.cccvevvrnnen. 2
1-653437 Hose, RH Rear 52" .........cccovevviiieninnnn, 1 47 | 1-603843 Pulley, Idler ......ccccoiviiiiiiie, 1
20 | 1-653186 Hose, RH Front 44” & 48" ...............c.... 1 48 | 103-3809 Hose, LH 44" & 48" ......c.oovvveiiiieeeenn. 2
1-653436 Hose, RH Front 52”...........ccccoeiviiiiinenn. 1 103-3810 Hose, LH 52" ..., 2
21 | 1-633605 Elbow, 90° (RH Wheel Motor) ............... 2 49 | 103-4760 Belt, Pump Drive 44" & 48" ................... 1
1-603919 B0SS O-RiNG ...ooveiiiieiiiieiiee e 1 103-4761 Belt, Pump Drive 52" ........cocoeviiieeen 1
1-603992 Flare O-RiNG .....ooovvieiiiiiiiiieerieceien 1 50 | 103-1942 Pump, Hydro .......cccccceviiiiniiice, 2
22 | 103-6988 Motor, Wheel .........ccccooiiiiiiiiiiiee, 2 103-2664 Kit, Input Shaft 10A .......ccccooieiiiiieen, 1
103-6996 Kit, Output Shaft & Seals ..........cc.cccuee. 1 94-6922 Kit, Thrust Bearing 10A ..........ccoccvveenen. 1
103-6994 Kit, S€al....evviiiiiiiiiiii 1 103-2666 Kit, Cylinder Block 10A ..........ccccuveennnn. 1
23 | 103-1799 EIbow, 90° .....ooiiiiiceeeee e 2 105-6184 Kit, Overhaul Seal ..........c.ccocevvvenineennen. 1
1-603921 B0SS O-RiNG ...oooviiiieiiiieiiee e 1 103-2741 Kit, Shock Valve 10a/10I ............ccccune.e. 1
24 | 1-807272 Key 5 X5 X25mMmm ...ccovviiiiiiiiiiiiieien 2 51 | 103-3506 Seal, Single Lip....ccccooovveiiieiiiieices 1
25 | 103-1802 EIbow, 90° ...coiiiiiiiiiiiee e 2 52 | 32120-10 Ring, Retaining .........ccocoveeiieiiniicenee. 2
1-603921 B0SS O-RiNG ....ooveiiiieiiiieiieeeece e 1 53 | 103-3504 Bearing, Spherical ............ccocoeeiiiniennne. 2
26 | 3256-24 Washer, 3/8 SAE Flat ..........ccccocveneene 1

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

Install openend ——__ |
of seal outward

39

-16-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3078-03 Strap, Engine Guard .............cccccvcvvvennnn. 28 | 3256-23 Washer, 5/16 SAE Flat(44"&48") ........... 4
2 | 32128-20 Nut, Whizlock 5/16-18 3256-23 Washer, 5/16 SAE Flat (52") .12
3 | 322-3 Screw, 5/16-18x3/4 (44"&48") 29 | 103-2740-03 Shield, Heat...........ccccveeviiiiiniiiiiiiieees 1

322-3 Screw, 5/16-18%3/4 (52")....ccvcvveiicuieenans 30 | 33113-016 Screw, HH M6-1 X 16mm............cccccueeee
4 33114-020 Screw, HH M8-1.25 x 20........... el 31 | 33113-025 Screw, HH M6-1 x 25mm.
5 1-653313 Gasket, (23 HP KAW).......ccevviiiiiiieeenn. 2 32 | 103-3107-03 Counterweight, 60# (52")

1-653290 Gasket, (19 HP KAW)......ccccceeiiviiiiieeenn. 33 | 322-7 Screw, Cap HH 5/16-18x1 1/2 (527)........ 8
6 | 103-3426 Muffler, Kit (KOH) 34<>| 103-1963 Valve, Oil Drain (KOH)..
7 | 1-805005 Washer, Lock 5/16 Heavy 35<~| 103-1965 Valve, Oil Drain (KAW) ......cccccovvvvennneen.
8 | 3256-3 Washer, 5/16 Std Flat.............ccceevveenne 36 | 103-1966 Adapter, M20-2.5/ 3/8 Npt (KAW) ......... 1
9 | 3296-29 Nut, Nyloc 5/16-18 (KAW)........ 37 | 103-2993-03 Bracket, Muffler LH (23 HP KAW)..........1

32128-20 Nut, Whizlock 5/16-18 (KOH) 103-4477-03 Bracket, Muffler LH (19 HP KAW).......... 1
10 | 322-9 Screw, 5/16-18 X 1 3/4 .....ooovvvvviiiiienn, 38 | 103-2994-03 Bracket, Muffler RH (23 HP KAW).......... 1
11 | 103-3218-03 WId, Tailpipe Guard 103-4478-03 Bracket, Muffler RH (19 HP KAW)........ 1
12 | 103-3096 Spacer (23 HP KAW Only) 39 | 1-653291 Gasket, (20-23 HP KOH) .......cccocvvenueenee 2

13 | 103-2614 Bushing, Seat Mount...............cccccecvveens 1 40 | 103-3094-03 Deflector, Air LH (KOH) ....ccuvvvviiieininen.
14 | 1-613235 Washer .......cccoceeene 41 | 103-3095-03 Deflector, Air RH (KOH)...

15 | 1-633545 Spacer, Grommet 42 | 103-2987-03 Bracket, Muffler LH (KOH)

16 | 1-633630 Grommet.........cccvieieiiiiii e 43 | 103-2988-03 Bracket, Muffler RH (KOH) ..........ccce.... 1

17 | 1-633543-03 Strap, Clutch/Brake..... 44 | 33013-00 Nut, Hex M6-1...................

18 | 322-22 Screw, 5/16-18 x 3 1/2 45 | 33113-020 Screw, HH M6-1 x 20mm

19 | 322-6 Screw, 5/I6 NC X1 1/4 ..ooovvviiiiiienn, 1 46% | 1-805004 Washer, Lock /4 HVY .........cccccevnieennnnn. 4

20 | 1-807259 KeY ..o, A | 1-805004 Washer, Lock 1/4 Hvy .. .3

21 | 103-2308 Spacer, Crankshaft 47 | 103-3219-03 Guard, Rear LHP ........cccceveiiiiiiiiieeeene 1

22 | 1-653035 Sheave, Pump Drive (44" & 48") ............ 1 48 | 103-3427 Muffler, Kit 23HP (KAW).......cccccceeeeinneee 1
103-3913 Sheave, Pump Drive (52") 103-4483 Muffler, Kit 20HP (KAW).. v 1

23 | 103-0690 CIULCh e 49 | 103-3287-03 Guard, Muffler LH (52")......cccccovvveennnen. 1
103-3012 Kit, Brake Pole Module .............cccccoueee. 50 | 103-3288-03 Guard, Muffler RH (527) .....ccocvvvveinnnen. 1

24 | 1-603610 Washer, Disc Spring 7/16 51% | 3229-10 Screw, Carr 1/4-20x1/2..... ...6

25¢ | 3212-12 Screw, 7/16-20 x 3 (KAW) A | 3229-10 Screw, Carr 1/4-20X1/2 ........cococvvevcuneens 4

¢ | 3212-10 Screw, 7/16-20 x 2 1/2 (KOH) ................ 1 52% | 32128-33 Nut, Flange 1/4-20
26 | 1-303335 Plastic Tie (Large).... A | 32128-33 Nut, Flange 1/4-20
27 | 1-303334 Washer, Spring Disc

Exmark black touch up spray paint — gloss black.

Use a Teflon Pipe Sealant or equivalent on threads of drain valve.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
Kohler units only.

Kawasaki units only.

P x & <

Kohler Replacement Parts List

(Refer to Engine Owner’s Manual) Kawasaki Replacement Parts List

Description Kohler P/N Description Kawasaki P/N

Air Filter Element — Outer............. 2508301-S 23 HP Air Filter Element Kit (Inner & Outer)........... 11010-7004

Air Filter Element — Inner.............. 2508304-S 19 HP Air Filter Element ..........cccceeeviieeniiieiiieeee 11013-7028
-17-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE GROUP

KOHLER

52" MODELS

KAWASAKI

OIL DRAIN

KAWASAKI

OIL DRAIN
KOHLER

-18-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KAWASAKI ELECTRICAL GROUP

TO
CLUTCH

P
o\ TO
N ) ~ ENGINE
D)
N2
TO
ENGINE
)

Item | Part No. Description Qty. Item | Part No. Description Qty.

1 | 1-543792 Wingnut, Nyloc 1/4-20...........cccccveevnneen. 2 23 | 1-543393 Insulator, Solenoid (+)......ccoccvverivieennnnn. 3

2 | 1-633652-03 Strap, Battery Holdown ..............cccceeene. 1 24 | 1-643275 Relay, 12 V... 2

3 | 1-633651 Bolt, Battery Holdown.. 25 | 1-633306 Cable, Starter () ....cccveeviiiiniiieiiiees 1

4 103-0705 Cable, Ground (=) ..eeeeeeeivvveeeeeeeiiieieeeenne 26 | 1-513075 Switch, 12V Solenoid............................. 1

5 1-543391 Insulator, Battery.........ccccoocuveeeeeeininnnn. 1 27 | 1-543286 GrOMMEt c.ovvviieeiieeeee e 2

6 | 3214 Screw, 1/4-20 X 3/4 .....coocvviiiiiiiiiiien, 5 28 | 1-633396 Clip, LOOM 5/8 ..c.ovveiiiiiieiiiiiceeee 1

7 3256-2 Washer, 1/4 Flat .............ooeeeeeeieieieie 2 29 | 1-513051 Switch, Drive Lever N.O........................ 2

8 32128-33 Nut, 1/4-20 WhizIoCK .........ovvvvevevivirinnns 6 30 | 1-303335 Plastic Tie, Large .......cccocveeeeiiivieeeneenn. 4

9 103-0293 Battery, 12V ... 1 31 | 1-513374 Meter, Engine HOUrS.........ccccoooiiviieeeennn. 1
10 | 103-0707 Cable, Battery (+).....ccccevvveeiiieeiniieenn, 1 32 | 1-633111 Switch, Brake N.O./N.C. ..........ccccuveennnn. 1
11 | 1-800282 SCrew, 5/16-18 X 7 ......uvvvvvevervrirererirenenans 1 33 | 103-5218 Module, Seat Delay .........cccceeevivvieeenennn. 1
12 | 1-523415 Spring, Seat SWItCh...........ccoccveveviieennnn. 1 34 | 103-0206 Switch, Ignition W/Keys ..........cccccvvenen. 1
13 | 3290-500 Screw, #10-24 X 5/8 .........vvveverereririninnnnns 10 35 | 103-2106 Key, Exmark LOgo .......c.cuvveeeeiiiiniiienennn. 1
14 | 1-652072-03 Bracket Wldmt, Seat Switch................... 1 1-603511 Key, Ignition..........cccoviiieieeiiiiiieeeeeee 1
15 | 322-3 Screw, 5/16-18 X 3/4 .....ccovvvviiiiiiiien, 2 36 | 103-5221 Switch, Blade..........ccooeeveiinieniiiieene

16 | 32128-20 Nut, Whizlock 5/16-18. b 37 | 3296-2 Nut, Nyloc #10-20...

17 | 1-653036 WaAShEr .......cooviiiiiiiciic e 1 38 | 1-803075 Screw-head, Truss [#10-24X.75]............ 2
18 | 1-513152 SWItCh, Seat.........vuvvvevireriiiiiiiiiiiriririnenens 1 39 | 103-5685 Asm, Seat Switch Actuator .................... 1
19 | 1-633181 Plate .....oovoiiiiin 4 40 | 103-0498 Nut, IgNItion ........coovveeiiiieeeiee e, 1
20 | 1-816001 Fuse-20 AMP .....ocooiiiiiiiiiiiiiiiee s 41 | 103-1193 Clip, Loom Half ..........ccoooiiiniiiic,
214 | 103-9260 Harness, Wiring 42 | 3217-6 Nut, Hex 5/16-18.....

22 | 1-303287 Plastic Tie, Small 43 | 3296-29 Nut, Nyloc 5/16-18

& Use dielectric grease on all wiring harness connectors.
-19-

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER ELECTRICAL GROUP

CLUTCH

TO
ENGINE
I—"
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-543792 Wingnut, Nyloc 1/4-20...........cccecveevnnnen. 2 22 | 1-303287 Plastic Tie, Small .......ccccceviviiiiiiiee, 2
2 | 1-633652-03 Strap, Battery Holdown .............cccccueeeeee 1 23 | 1-543393 Insulator, Solenoid (+)......ccoovvveeriieeennnne. 1
3 | 1-633651 Bolt, Battery Holdown.............cccccveennee. 2 24 | 1-643275 Relay, 12 V... 2
4 | 103-0705 Cable, Ground (=) ...ccceveereveeiiiieerieeee 1 25 | 1-803075 Screw-head, Truss [#10-24X.75]............ 2
5 | 1-543391 Insulator, Battery..........cccooveeivieeeniineenns 1 26 | 103-5685 Asm, Seat Switch Actuator.................... 1
6 | 321-4 Screw, 1/4-20 X 3/4 ..ccoveeeeiieiceee 3 27 | 1-543286 GrOMMEL ....oeiieiiieeene e 2
7 | 3256-2 Washer, 1/4 Flat .......cccccoooeeiniieeninienns 2 28 | 1-633396 Clip, LOOM 5/8 .....ooviiiiiiiiiieiiiie e
8 | 32128-33 Nut, 1/4-20 Whizlock .. .3 29 | 1-513051 Switch, Drive Lever N.O....
9 | 103-0293 Battery, 12V .....cccooiiiiiiiieiieeeeceen 1 30 | 1-303335 Plastic Tie, Large ......cccoceeeviieeinineennn
10 | 1-523281 Cable, Battery (+)....cccceevvreeriieeeiiieenn 1 31 | 1-513374 Meter, Engine HOUTS ..........cocouveiiineennnn. 1
11 | 1-800282 Screw, 5/16-18 X 7 ...covcvvveeeivieiienreenen 1 32 | 1-633111 Switch, Brake N.O./N.C.. ......cccovvvrnnnn. 1
12 | 1-523415 Spring, Seat Switch 33 | 103-5218 Module, Seat Delay ...........cccoeeeevvreennnn
13 | 3290-500 Screw, #10-24 x 5/8 34 | 103-0206 Switch, Ignition W/Keys
14 | 1-652072-03 Bracket Widmt, Seat Switch 35 | 103-2106 Key, Exmark LOgo ........ccceeviveeiiineennne
15 | 322-3 Screw, 5/16-18 X 3/4 ...cccvveviiiiiiiiiaen 2 1-603511 Key, Ignition........ccooveeiniieie e, 1
16 | 32128-20 Nut, Whizlock 5/16-18...........ccccecvernenne 4 36 | 103-5221 Switch, Blade.........c.cccovviveiieniiieenne 1
17 | 1-653036 WaAShEr ......cooiiiiiiiiiicceee e 1 37 | 3296-2 Nut, Nyloc #10-24 .......coccviiiiiiiiiicee 4
18 | 1-513152 Switch, Seat.......ccovvvieiiiiiiiieee 1 38 | 103-0498 Nut, IgNItioN .......oeeriiieiiieeee e 1
19 | 1-633181 Plate ....oooiiiiiii 4 39 | 103-1193 Clip, Loom Half.......cccooiiiiiiiiiiiie, 1
20 | 1-816001 FUSE-20 AMP ..evvveiiiiiiieieeeeeee e 2 40 | 3217-6 Nut, Hex 5/16-18........cccccoeeivieeeiieiennnn. 1
214 | 103-9259 Harness, Wiring .......ccccceeevvieenneeenineen, 1 41 | 3296-29 Nut, Nyloc 5/16-18........cceevviuieeiiinienn 1
& Use dielectric grease on all wiring harness connectors.
-20-

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

% Decal used on decks with type A anti scalp axles. Reference pages 3-6.

-21-

WWW.mymowerparts.com

DECAL GROUP
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-4891 Decal, Console LHP...........cccccovcieennnen. 1 16 | 103-7491 Decal, Bolt Torque.........cccccoevveeiivieennnn. 2
2 1-513746 Decal, MUffler.........oovvveveiieiiiiiiiiiiiiiieean, 2 17 | 103-2644 Decal, Exhaust System...........ccccceeevinee 1
3 1-633922 Decal, Anti-Scalp ......ccovvveeeeeiiiiiieeeeee 1 18 | 103-3142 Decal, LHP Model.........ccceeeeiiiiiiiiienenn. 1
4 | 1-523417 Decal, Commercial 44...........ccccoveeeennne 1 19 | 103-6340 Decal, Check Service ........cccccoeuvveeeeenn. 1
5 1-513742 Decal, NO Step ....ccoevviiiiiiieeeiiiiiieee e 2 20 | 103-2882 Decal, Exmark LOgo ......ccccceevviiviinenennn. 1
6 107-2112 Decal, Danger slope ..........ccocouveeeeeeennnes 1 21 | 1-403131 Decal, Commercial 48 ...........ccccvveeeennn. 1
7 107-2102 Decal, ROPS folding ............ccovveeeeinnnnne 1 22 | 1-403132 Decal, Commercial 52 ........cccccoeevinnnnnnne 1
8% | 1-323540 Decal, Roller Mounting..............cccevueeen. 1 23 | 103-4903 Decal, Ignition/PTO .......ccccoviiiiiinien, 1
9 | 103-4892 Decal, Control LHP ..........ccoooiiiiiieinins 1 24 | 103-4930 Decal, Choke........ccccooiiiiiiiiiiiiiieee 1
10 | 1-303508 Decal, Discharge Warning ..................... 1 25 | 103-0262 Decal, Fuel Valve .........cccccccoeiiiiiinenenn. 1
11 | 1-513748 Decal, Guard..........cc.evvveveveveeeieierirerenenens 1 26 | 98-5954 Decal, Missing COVEr..........ccocovuvveeenennn. 2
12 | 1-653477 Decal, Belt Routing ..........ccoovcuvieeneannnnes 1 27 | 1-303520 Decal, Trivantage.........cccoeveeeveiivieeeeennnne 1
13 | 1-403005 Decal, Danger........ccccocveeriieenniieenineenn 2 28 | 103-5995 Decal, Top Console .........ccccevvvvvieennnn. 1
14 | 1-523552 Decal, Hyd Tank/Hot Surface................. 1 103-4581 Decal Kit
15 | 1-653147 Decal, Deck Height..........cocoeeiviieenneen. 1




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

RELEASE

ACAUTION

DO NOT OPERATE

WITHOUT GUARD
IN PLACE.

TO AVOID INJURY
OR DEATH FROM
LLOVER:

Keep roll bar in the
raised and locked

To avoid serious injury or deal
* Avoid hlades unless engine and blades are slopped.

AWARNING

To avoid serious injury or dea
* Pick up objects that could be thrown by the blades.
- Do NOT mow when people and pets are in the area.
- Do NOT carry passengers.
« Look behind and to the side before changing directions.
- Before leaving operator's position:
- Disengage PTO.
-Move drive levers out to neutral lock position.
- Engage park brake.
~Stop engine.

ANTI-SCALP ROLLER
ADJUSTMENT
FOR NORMAL OPERATING CONDITIONS PLAGE
ROLLERS IN POSITIONS SHOWN FOR 3/4* (18 mm)
GROUND GLEARANGE.

"
i CUTTING HEIGHT
! INGHES (mm)

OR MAXIMUM FLOTATION, ROLLERS MAY B
FoaToND LOWER, BUT MUST MAINTAIN A MINIMUM
(OF 14" (5.4 mm) GROUND CLEARAVICE. NEVER POSTTION
[THE ROLLERS TO SUPPORT THE MOWER DECK.

.- )

DECAL GROUP

i

AWARNING

To avoid serious injury or death:
* Read and understand the operalor's manual before using

this machine.
Do NOT operate unless trained to safely use this machine.

CUTTING
HEIGHT

- Do NOT operate under the influence of alcohol or drugs.

Do NOT operate without shields, guards, and safety devices
in place and working.

Check the function of the operator presence controls (ﬂPn)
safety system daily. Do NOT defeat the OPC system

il

« Stop engine and remove key before amuslmu servicing,

or cleaning machine and attachments.
Hearing protection is recommended.

9

[ & WARNING |

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT

REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED.

1

M4BT+

1.303508

103-4891

A WARNING

- Operating on wet grass or steep slopes can cause sliding
and loss of control.
- Wheels dropping over edges can cause rollovers, which
may result in serious injury, death or drowning.
+To avoid loss of control and possibility of rollover:
Do NOT operate near drop-offs of near water.
-Do NOT operate on slopes greater than 15°.
‘Reduce speed and use extreme caution on siopes.
Avoid sudden turns or rapid speed changes.
- There s no roll over protection when the roll bar is down.
+ Always keep roll bar in the raised and locked position
and use seat belt.
 Read and follow rollover protection instructions and warning.
1072112

Drve towly and

Raisethe folbaras
s00n as clec
pert

s,
Read and follow
slope operation
insbutons and
warning

12102

HYDRAULIC OIL- USE OLY

MOBIL 1 SAE 15W-50

SYNTHETIC ENGINE OIL
FLLTOTOPOF BAFFLE

ITEM NAME

1 ROLLER

2 BUSHING
/9- 4 3846 X4BOLT

6 FLATWAS}
7 WHEZLOCKNUT

@ *MUST BE GRADE®
BOLT AND WASHERS MUST
BE INSTALLED AS SHOWN
IN DIAGRAM. TORQUE NUT

(D) TO 3545 FTLBS

3 SPRING WASHER
5 MOUNT BRACKET
HER

A CAUTION
MUFFLER AND

SHIELDS MAY
EXCEED 150° F STATIONARY
151874

IDLERS:

17

A caution

- e HOT

DANGER

FRONT OF

KEEP HANDS and FEET AWAY

g7

1-413308 4t
1-653368 52"

1653477

16

» Hot exhaust componen
el

Torque Blade Bolts to
55-60 ft-Ibs (75-81 N-m)

a1

Engage and disengage
at1/2 throttle

oFF
R
&)

at

103-4303

CHECK/SERVICE REFERENCE AID
<% GREASE LUBE POINTS AT INTERVALS SHOWN.
(1) CHECK HYDRAULIC FLUID AT INTERVAL SHOWN.
(USE ONLY MOBIL 1 15W-50 SYNTHETIC MOTOR OIL)
MANUAL
[3] CHECK TIRE PRESSURE IN PNEUMATIC TIRES -
13 PSI AT INTERVAL SHOWN.
SEE OPERATORS MANUAL FOR ADDITIONAL DETAILS

<3200 HOURS

<r40HOURS

40HOURS ~—

=0 YEARLY

Bl
40HoURS

40HOURS

a5
J

ADANGER
THIS UNIT WHEN COVER IS NOT IN PLACE

A WARNING

Battery contains sulfuric acid. Avoid contact and always shield eyes,
face, skin and clothing from battery. Cigarettes, flames or sparks could
cause battery to explode. Do not charge or use booster cables or adjust post
connections without proper training. In event of an accident flush with water
immediately. Keep out of reach of chilren.

WWW.mymowerparts.com

One tum oobTSTeISGRWAS to release,

108:5985 5 not over-gen:




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KAWASAKI ELECTRICAL DIAGRAM

NOILISOd >0 T¥alnan N

SY3N3T TOIND] HLIN 030D 3
SHILIAS T0YINDD NDILDA HLDE

039YN3 Iivaa 039vIN3 IivaE

JVAEE] AN HLIA N3dD ALk o0
T 131S
Iivaa TN TIND)
j NOLLOW H1 NOTLON Hy
{] (]
o &
o =2 2 o o 9 g3 = =< - o o &3 - - o — - - -
REFEEE R TTECE SRR g5 i s
2777 7 AR I E= EZEEEE A A 2EEE
Z 2z [ T E o, W™ 2 2 Zmom
JTdLS NI¥18/NId
OINITOS T4 [ o——— N30 0 |4
TN €D A THA
WS MW ([ I8 0
g —mM
Y8
OINITOS
NS Oro———— IS NE/INRD
(@)= n S JONYED 0
I8 0 0
300
iE] JNVD
0
) E———
JNVAD
128
. @ 13T0IA WOTEL
13701A &
13N
= o ® o @ uiu H S
3 =5 EEE z & & g 5 22 s
o 3

(0ld)
A0LY O3y HIIMT HILTAS L1MdNI 300N T0YINDD 300N EUniEi
/4314110H ONMDd9 BRIt TNERE} IEN JNAEINAEN JAAEURLEN INAEIRAEN

1¥3S NI
A01V33d0 HLIA 03S0TD ST HOLINS

a3
anoH

‘ON3 39IN WO34 0IN3IA SyOLI3NNDD

3IN
438 0L N0 - LMD HOLTAS
0Y18/INId 0L INYAD - NI HOLIAS
S+I+48 LIS '€
A+ X v+I+8 NTd e
INON 340 1
AW LTNDATD NOTLTSOd
A TINTHAL

X TYNTAEL

¥ TNIHAL // I

8 TYNIWEL

I T WNIfL
memzw S WNIWeAL

HILINS O1d "8313W oNoH A IYNIWS3L

AV10 LY3S X TYNIWd3L

AVI3S LAVIS S IYNIWd3L

HILIAS Old “®3L3W anoH T IYNIWAL

Ad3L1v8 8 YNIWd3L

J01¥IM93d 39YL70A v IYNIW3L

SNOTLIINNDD TYNIW3L

HILINS NOILINOI

-23-
WWW.mymowerparts.com



KOHLER ELECTRICAL DIAGRAM

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTLISOd 007 TYaLMEN NI
SY3A3T TOIINDD HLIN 030D Y
SHILIAS TOLNDD NOILOW HL08

039YN3 Div

VI BB
ﬁw %MM HLIN 3D HLIN 0350
XA TN TAND

j NOLLON H1 NOLLOW He
{ (]
Vi o

-24-

WWW.mymowerparts.com

s eszze = o 5 =5 = = e 5 = cc o "0N3 J¥TH WO 03NITA SHOLIFND)
R REERE £ B AR g =3 = R R Z E = o° = .
g g7 R % s g @ as P g g R Re . 2 2P o
3 2= g8 K = i RO i gmom
= T 5 7 7 7 J30 0L 3N - 10D HOLIAS
- OVIBANIS 0L 3N - NI HOLIAS
SILTEND I — IS Y BNId
M_ZHQZW“ S+I+8 lavls 'E
JLIHA A+ X | v+1+8 Ny 2
118 0 3NON 440 1
HILTNS WAAVW, LIN3HID NOILISOd
01d
0INII0S  C—— 3duis wm/awen A WNTHL
d3LdvIS oW JONVA0 0 i X TINTHAL
Ime 0 f H "
N0 i
. 0 ¥ WNIHL / 11
MME ED = i 8 e — T
YD oLl T NI
N1 0
137014 NOLLINOT S TNIWeL
i [lony=Y
o m: 131010
7 0
13IA
HILINS O1d "8313W o OH A IWNIW3L
AY10 1¥3S X TINTW33L
o AVTR LaVLS S TWNIWAL
B o® =2 ES ] = B
5 & 55 & = 2 = = = =2 = M HILINS O1d "8313W oOH T TWNIW3L
ALLYE 8 TNIWIL
¥0LYIN93d 397 1T0A ¥ OTINIWSIL
&
E SNOTL33NND3 TYNIWA3L
I IMNT TNO0H - TRINDD 3TOON 30010 300K
o MW 1¥3 A0 1S D 1¥3S W VS HILTAS NOTIINOT

1¥3S NI
0LV HLIN 03073 ST HILIAS



KAWASAKI ELECTRICAL LOGIC SCHEMATIC

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

(LMD SFIONYH) NOILISOd X071

WALMAN NI Se3ATT HLIN NADHS
039YIN3 Fvae

HLIA NADHS
s Ay INDD 0HIND
T 11S I8
! , | , i NOLLOH H] NDILOA K
Lo——0
T o p—o 1 (03LIINNDI LON)
0 0 INISSOH) STIN 7
i 1 |
g gig © %2 R = 2 s og s 2 = 2 P 031930 SN
888 il REEE i g5 R
s s = = 7
\

=
=]

w
jus]

0IONITOS 7134 3319 0

A3
TID I3 EN{) M|_’ o— ] HILTHS
13 o Old
NS 10 e 0 !
VBN M/,/?
,
e A3 — (NI HOLINS) C30YaN3s10
o A P MLd HLIN WEKS
OION3TOS A3
as |5 o 1L 18/ I8 0 1
AMOH
iEY N0
+
fel + [ IND |F
—— TN et Bl

HILIAS
NOILINOT

e " | [V R

EyE, o oA
I I

dilv 0¢ 03 T r o .. olx!
I

I

I

I

I

A
T :
I ° o
JINVID ! -. S
13101 - T -. .. |
ENE FINA0 | ) | ol g
dWY 02 13101 - LJ, ! . <
i
1371 [E 5

-25-
WWW.mymowerparts.com

A TYNIWeEL

X WNIEL

i

NAD3E
N8
A0
v
Jng 1

13701A
v
Ava
v
A8
A3

=
=
=

NyL
Nyl

S+1+4d 1avIS 'E v WNIRAL
A+ X V+I+48 Ny "2
ANON 440 1 %
8 WNTWAL == B
ST (0l AW, 1TNHTI NOILTSOd
/BN HILM? S NN

HILINS
JAEN

N JId13314

JAES
A01Y3340 HLIA NADHS

00N
AYHD Ly3S



KOHLER ELECTRICAL LOGIC SCHEMATIC

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

[OERNREEY
(EVAEEES)
EETEE
[3amsS3d 100}

0ION0S
d3LavIS

AT+

ENJE]
dy 0¢

EN]=]
diy 0¢

030YINT Iiva8

(1M SITONYH) NOILISOd X001
TYALNIN NI Se3A3T HLIN NHDHS

HLIN NHDHS
N T08INDD
v
, , e NOLLOA H1
—TO—T0+
I - b o ol (03LIINDI 1ON)
0 INISSOND STIH 7
i |
g g~g © =% 53562 =285 2 2 g e e BN sl |
2 a7 2 2 A2 &5 ER A& 2 R A 2 E E
g2l 2228 T 25 z =z z 7
FINVAD 0
NA30 0 C
| 131014 IEN )
IATHA jo/]? HILIAS +
7 [ 420 o 0Ld w
8 N0 |
178/ M/g o
A3 — (NI HOLINS ) CEOYINASIO mu
1
. Old HLTH WS % W
J4ILS ¥18/3NED 38 50 N ' (@]
REIE(
N m
03d JINVAD
_ngz,% i >
—— N0 Pt 7 m
e " S [y [
5) o oAl .
iE] RS o
;E@J i |
L s m Bl ST
T 5 o o|1 ! NOILINOI
L IND VLT |
s
137014 e i o b oy
ﬁ
1310 Commommees -
A TNTNEL
X TINIHREL
i S+I+48 1av¥IS E ¥ NNINEL i
A+ X | v+1+8 N 2 / :
ANON 440 1 X
8 WNINL ==
) JDIVAL LINJAID NOILISOd 1 NIHEL
= HOLMD ks S NIHAAL
N0 RIRTRERE] I
135 NI f f
ALYA0 HLIK NADHS 00N
ICREINEN



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SEE EXMARK'S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM
STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 103-9183

INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX (402) 223-5489
ALL RIGHTS RESERVED PRINTED IN U.S.A.

WWW.mymowerparts.com



